ssamanas. FCC RADIO TEST REPORT Report No. : FG2D2006C

FR1 n70/5MHz / DFT-S OFDM / Middle Channel / Full RB
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ssamanas. FCC RADIO TEST REPORT Report No. : FG2D2006C

FR1 n70/ 10MHz / DFT-S OFDM / Middle Channel / Full RB
P1/2 BPSK
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n 1 116978447 GHz 627 dim Occ B Centroid 1.702 488 698 Gz n 1 116978359 GHz 660 diim Occ B Gentroid 1.702 478532 Gz
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG

2D2006C

FR1 n70/ 15MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2D2006C

Conducted Band Edge

FR1 n70/5MHz / DFT-S OFDM / PI/2 BPSK

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

RefLevel 30.00dBm  Offset 2,80 dB

Mode Sweep

6L

2 Result Summay

11:12:51 AM 03/13/2023

1.685 GHe 1.694 GHz 1.000 MHz 1.693 86 GHz -33.24 dBm -20.24 dB
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1711 GHz 1.720 GHz 1.000 MHz 1.71101 GHz -29.41 dBm -16.41 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2D2006C

FR1 n70 / 5MHz / DFT-S OFDM / QPSK

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Ref Level 3000 dBm  Offset 2,80 d8

RefLevel 30.00dBm  Offset 2,80 dB
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Count 100/100
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1.685 GHz 1694 GHz
1694 GHz 1695 GHe
1695 GHz 1.700 GHz

1 Spurious Emissions
imi SPURIOUS, UNE | AES_ 002
Line _SPURJOUS_UN SPURIOUS_LINE_ABS_0g2
P B
1 10 dBm
o 0 dBr
-30 30 dBr-
I .
-40 A |‘1
| )
YRRV SRS o W WA DO W——
I it ‘faf‘ i
50 50 db—
7,685 Gz oSG e

2 Result Summa;

1.705 GHz 1710GHz 19.96 dBm -10.04 d8

1.710 GHz 1711 GHz 16.38 dBm -3.38dB

1.711 GHz 1.720 GHz 34.83 dBm 218348
Jinuissii] R

11:05:23 AM 03/13/2023
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2D2006C

FR1 n70 /5MHz / DFT-S OFDM / 16QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

RefLevel 30.00dBm  Offset 2,80 dB

Ref Level 3000 dBm  Offset 280 48 Mode Sweep saL Made Sweep saL
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2 Result Summay

1.685 GHx 1.694 GHz 1.000 MHz 1.693 99 GHz -29.56 dBm -16.56 dB
1.694 GHz 1.695 GHz 50,000 kHz 1.69500 GHz -17.02 dBm -4.02 dB
1.695 GHz 1.700 GHz 100.000 kHz 1.695 34 GHz 18.55 dBm -11.45 dB

11:13:28 AM 03/13/2023

Ready

2 Result Summa;

1.705 GHz 1710GHz 100000 kHz 1.70967 GHz 18.98 dBm -11.024d8
1.710GHz 1.711 GHz 50.000 kHz 1.71000 GHz -18.29 dBm -5.29 d
1.711 GHz 1.720 GHz 1.000 MHz 1.71113 GHz -32.41 dBm -19.41 48
ey N 5 0
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Lowest Band Edge / Full RB
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Ref Level 3000 dBm  Offset 2.60 4B
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Mode Sweep
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1 Spurious Emissions

RefLevel 3000 dBm  Offset 2,80 dB

Made Sweep
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2 Result Ssummar 2 Result Summa
1,685 GHz 1694 GHz 1.000 MHz 1.69400 GHz -23.65 dBm -10.65 dB 1,705 GHz 1710 GHz 100,000 kHz 1.708 34 GHz 6.55 dBm -23.45dB
1,694 Ghz 1,695 GHz 50,000 kHz 1.69500 GHz -26.60 dBm 1.710GHz 1711 GHz 50,000 kHz 1.71000 GHz -26.19 dBm -13.19dB
1,695 GHz 1.700 Ghz 100,000 kiz 169832 GHz 663 dBm 1711 GHz 1.720 Gz 1.000 MHz 1.71104 GHz -26.74 dBm 1374 dB
Ready T mmmm - omor
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e% FCC RADIO TEST REPORT Report No. : FG2D2006C

SPORTON LAB.

FR1 n70/5MHz / DFT-S OFDM / 64QAM
Lowest Band Edge / 1RBO Highest Band Edge / 1IRBmax

| e =]
-

tiView Spectru
RefLevel 30.00dBm  Offset 2,80 dB Mode Sweep

Ref Level 3000 dBm  Offset 2,60 d8 Mode Sweep Gt
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2 Result Summar 2 Result Summa

1685 GHr 1694 GHa 1.000 MH: 169399 GHz -33.86 dBm -21.86 & 1.705 GH, 1.710 GH, 100.000 kH 1.70964 GHz 18.78 dBm -11.22.dB

1694 Gz 1695 GHz 50,000 kHz 1.69500 GHz -18.78 dBm :5.78dB Tr0chs 711 G 50,000 it 1.71000 GHz -20.49 dBm -7.49 B

1,635 GHz 1.700 GHz 100,000 khHz 1.69533 GHz 1852 dBm 1148 dB 1711 GHe 1720GHe 1,000 Mis 171107 GHz 135.03 dBm 22,03 dB

! ety - S 0
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Lowest Band Edge / Full RB Highest Band Edge / Full RB

B o
Ref Level 3000 dBm  Offset 2,80 d8 Mode Sweep S5GL Ref Level 30.00 dBm  Offset 2.80 dB Mode Sweep SGL
Count 100/100 Count 100/100
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2 Result Summay e ——
1,685 GHe 1634 GHir 1.000 MHe 1.69400 Griz -21.26 dém -11.25cB 1.705 GHz 1710 GHz 100.000 ki 1.707 77 GHz 5.82 dBm -24.18dB
1684 Grte 1655 Grte 50,000 kite 1462500 Ghz ~28.38 dBm 1710 Gz 1711 GHz 50.000 kiz 1.71002 GHz -26.51 dBm 4351 d8
1695 Gltz 1.700 GHz 100,000 kitz 165771 GHz 6.77 dBrn 1711 GHz 1720 Gz 1,000 MHz 1.71198 GHz -25.77 dBm 12.77 d8
ety . RES
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ssamanas. FCC RADIO TEST REPORT Report No. : FG2D2006C

FR1 n70 / 5MHz / DFT-S OFDM / 256QAM

Lowest Band Edge / 1RBO Highest Band Edge / 1IRBmax

Ref Level 3000 dBm  Offset 2,80 0B Mode Sweep saL RefLevel 30,00 dim  Offset 204D Mode Sweep saL
Count 100/100 Count 100/100
1 Spurious 1 Spu: Emissions
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2 Result Summa

2 Result Summa;

1685 Gita 1694 GHz 1.000 MH: 18 1.705 Ghz 1710 Gz 100.000 kiz 1.70969 GHz 15.37 dBm 1463 dB
1694 GHz 1595 GHz 50,000 kHz 1.69500 GHz -19.64 dBm 6.81dB 1710 GHz 1711 GHz 50000 kHz 1.71000 GHz -20.59 dBm -1.59 B
1,695 GHz 1.700 GHz 100,000 khHz 1.69532 GHz 15.94 dBm -14.06 dB Y71 ot 1720 Gz 1,000 Mis 171112 GHz 135.62 dBm 22562 dB

e - ey S 000

69393 GHz -37.09 dBm -24.09 dB

11:15:28 AM 03/13/2023 11:28:51 AM 03/13/2023

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Ref Level 3000 dBm  Offset 2,60 48 Mode Sweep saL RefLevel 3000 dBm  Offset 2,80 dB Made Sweep 6L

Count 100/100 Count 100/100
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1.685 GHz B B 3003 pts. 1.5 MHz/ 1.7 GHz || 71705 GHz N 3003 pts 5 W] - 1,72 GHz
2 Result Summa

2 Result Summa;

1,685 GHr 1694 GHz 1.000 MHz 1.69397 GHz -26.78 dBm -13.78 dB 1.705 GHz 1710 GHz 100.000 kHz 1.70847 GHz 4.31 dBm -25.69 dB

1694 Gz 1,695 Ghz 50,000 kitz 1.69500 GHz -27.11 dBm -14.11 dB 1710 GHe 1711 GHe 50,000 kfiz 171000 GHz 30,63 dBm 17.63dB

1,695 Gz 1.700 Gz 100000 kiz 169930 GHz 3.71 dBm -26.29dB T o 1720 o 1 000 Mis 171127 GHz 2820 dBm 152048
ey D 5 — S 5 T

11:15:4% AM  03/13/2023 11:23:56 AM  03/13/2023
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2D2006C

FR1 n70 /5MHz / CP OFDM / QPSK / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 3000 dBm  Offset 2,80 d8

-20 dBmr

ettt
[

Mode Sweep sGL Reflevel 30.00Bm  Ofset 2,80 dB Mode Sween s6L
Caunt 100/100 Count 100/100
1 Spuraus Eris
Limit Ches} PRSS SPURIOUS UNE-ABS 002
Line _SPUROUS_LINE_ABS_0d2 Line _SPUR{OUS_LINE_ABS_od2
0 20
10 10 dBm
PR DR S PIPEIVARN PRy B e o
0 + 0 dBrr B
f ! |
| N |
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| | i

e
g
ity

W

i
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T |
B e "
el

1.685 GHz 3003 pts.

1.5 MHz/

60 dBny

1.7GHz || [1.705 GHa

2 Result Summay

3003 pts

1.72 GHz

2 Result Summa;

1.685 GHz 1.694 GHz 1.000 Mitx 1.69382 GHz 1.705 GHz 1710 GHz 100,000 kHz 1.70544 GHz 5.00 dBm -25.00 dB
1694 GHz 1,695 GHz 50.000 kHz 1.69500 GHz 1.710GHz 1711 GHz 50000 kHz 1.71001 GHz -27.23 dBm -14.23 dB
1,695 GHz 1.700 GHz 100,000 kiz 1.69648 GHz 1711 GHz 1720 GHz 1.000 MHz 1.71102 GHz -27.06 dBm -14.06 dB
Ready junasaini) 3
11:16:21 AN 03/13/2023 11:27:03 AN 03/13/2023

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 All-16 of 24



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2D2006C

FR1 n70/ 10MHz / DFT-s-OFDM / PI/2 BPSK / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 3000 dBm  Offset 2,80 d8

Mode Sweep SGL RefLevel 30.00d8m Offset 250 dB Maode Sweep S6L
Count 100/100 Count 100/100
S
Limit Che<¥ P SPURIOUS UINE- ABS_002
Line _SPURJOUS_LUNE_ABS 02 Line SPURJOUS._LINE_A8S_0d2
20 20
10 10 dBm
ETNIPNIPY NPV PRI NE CAWRE I TATSY I Pt ity ENPAPNVAY FOVYe SV PN PPV
o * 0 dBnr T |‘
| |
| | J |
| | 1 I
| | L L]
f 3 s I
| i \ N [
A1 |20 dBm s . MKW*MM‘LVJW‘
-40 e
& 60 dBr
1.685 GHx 3003 pts 2.0 MHz/ 1.705 GHz || [ 7.7 G 003 pis P TG
2 Result Summar 2 Result Summa
1.685 Ghr 1694 Ghiz 1,000 MHz 169119 GHz -18.07 dBm -5.07 dB 700Gz 710 GHe 100,000 ki 1.703 14 GHz 5,26 dBm =TT
16946GH 1695 GHe 100.000 ki 1.69500 GHz -27.26 dBm -14.26 B 1710 GHz 1711 GHe 100.000 kiz 1.71024 GHz -34.14 dBm 21.14d8B
1695 Ghz 1.705 Ghz 100,000 kitz 1.70218 GHz 4.56 dBm 25444 o THooe o e 171333 gt 2433 Gam nhdE
11:32:10 AM  03/13/2023 11:35:08 AM 03/13/2023
RefLevel 3000 B Offsel 28008 Mode Sweep saL Reflevel 3000d8m  Offset 28008 Mode Sweep st
Count 100/100 Count 100/100
Limit Chee¥ PRSS SPURIOUS _UINE: ABS_00;
Line _SPURJOUS_LINE_ABS_0G2 PASS SPURIOUS_LINE_ABS_02
20 20
10 10 dBm
pninf Pt oA Ty s A A iy o A
0 - 0 dBnr T T
|
| | ! |
10 T E
SPURIOUS_LINE_ABS. 002 ! |
20 dBm: . o b 20 dby "
I SN S ! ) | h e
|30 O oan b I e, el |
o — m i U I —
Mg
-40
&0 60 dB
1.685 GHz 3003 pes 0 MHz/ 1.705 GHz 1.7 GHz 3003 pts 0 MHz/ 1.72 GHz
2 Result Summar
1,685 Ghr 1694 Ghir 1.000 MHz 1.693 96 GHz -22.24 dBm -9.24dB 700GH L0 oH 100,000 k' T0203 60 7 aBm T as
1694 Gz 1695 Gz 100,000 kitz 169497 GHz -27.70 dBm 1470 dB 1T0cH: 1710k 100000 ki 171013 GHz SBm 2012 48
1,695 Ghz 1.705 Ghz 100,000 kiz 1.70405 GHz 4.71 dBm -25.29 dB e A e T an 20 dBm aads
ey . 0 000 P T T
11:31:44 AN 03/13/2023 11:35:33 A 03/13/2023

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

T All-17 of 24




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2D2006C

FR1 n70/ 10MHz / DFT-s-OFDM / 16QAM / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 3000 dBm  Offset 2,80 d8

Mode Sweep

SGL
Count 100/100

RefLevel 30.00dBm  Offset 2,80 dB

s Emis:

Mode Sweep

6L
Count 100/100

SGL

Count 100/100

RefLevel 3000 dBm  Offset 2,80 dB

Made Sweep

Sy
Limit Che<¥ P SPURIOUS UINE- ABS_002
Line _SPURJOUS_LINE_ABS_0g2 Line _SPURIOUS_LINE_ABS_0g2
20 20
10 10 dBm
o IS R T [y N S ey »_\m\,\‘ o i Ay h YA e ney n.v-i
| l | |
0 ! 1 | \
SPURIOUS_LINE | ! l
-20 dBm: - o 20 d T
B \ N [ DR
e ] . I—
-40
-60 60 dBr
1685 GHz 3003 pis 2.0 MHa/ 1.705 GHz || | 1.7 GHa 003 pts 2.0 Wb/ .72 Gha
2 Result Summar 2 Result Summa
1.685 GHx 1.694 GHz 1.000 MHz 1.693 64 GHz -21.97 dBm -8.97 dB 1 ¥ -
1634 G 1169 G 100000 ke 1.69493 G 27.76 dim 1476 dB V0l Vi 100000 e 179078 Grte 3357 dim J057 a8
1,695 GHz 1.705 GHz 100,000 kHz 1.70277 GHz 2.95 dBm -27.05 dB 71 o 1720 ot 1600 Mis 171105 GHz 54,69 dBm 1169d8
ooy 5 TN ey S
1:31:32 A 03/13/2023 11:385:56 M 03/13/2023
FR1 n70/10MHz / DFT-s-OFDM / 64QAM / Full RB
Lowest Band Edge Highest Band Edge
e - B [ ] [ - |
Reflevel J000d6m  Offiet 28008 Mhode Sweep

s6L
Count 100/100

Limit Chee¥ PRSS SPURIOUS _UINE: ABS_00;
Line _SPURIOUS_LINE_ABS_0g2 PRSS SPURIOUS_LINE_ABS_0q2
2 0
10 10 dBm
. re VSRV PV EPNS S Py Py S o
| | | ‘I
10 T T T
SPURIOUS_LINE_ABS. 002 | |
-20dBm: I‘ 120 db %
) I U L | | / 3\ [ e
3098m o [ [ 30 dem 8 L S R— -
ool N " RS
40
-0 60 dBrm-
1.685 GHz 3003 prs. 0 MHz/ 1.705GHz || | 17 Gz 3003 pts 0 MHz/ 1.72 GHz
2 Result Summal
1,685 GHr 1694 GHz 1.000 MHz 1.69400 GHz -23.10dBm -10.10dB 1.700 GHz 1710 GHz 100.000 kHz 1.707 61 GHz 268 dBm -27.32dB
1694 GHz 1695 GHz 100,000 kttz 1.69499 GHz -28.35 dBm -1535dB 1.710GHz 1711 GHe 100000 kHz 1.71018 GHz 34.24 dBm -21.24 dB
1,695 GHz 1.705 GHz 100,000 kiz 170401 GHz 2.97 dBm -27.03 dB 1 b 20 cHe 1000 M 171143 GHz 2055 dBm 115548
fecy e ae Readty o
11:31:20 AM 03/13/2023

11:36:08 AM  03/13/2023

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 All-18of 24




SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FG2D2006C

FR1 n70 / 10MHz / DFT-s-OFDM / 256QAM / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 3000 dBm  Offset 2,80 d8

11:30:20 AM  03/13/2023

Mode Sweep SGL RefLevel 30.00d8m Offset 250 dB Maode Sweep S6L
Count 100/100 Count 100/100
S
Limit Che<¥ P SPURIOUS UINE- ABS_002
Line _SPURJOUS_LUNE_ABS 02 Line SPURJOUS._LINE_A8S_0d2
20 20
10 10 dBm
o - = = e Eaaey L e e
f \ f )
\
f || |
| |
| ! bo db |
I f 1
- | | ! A -
30 30 dBrr T [mrm——_, T
1 M e Pepen——
st I e
St
& 60 dBr
1.685 GHx 3003 pts 2.0 MHz/ 1.705 GHz || [ 7.7 G 003 pis 2.0 Wbia] T
2 Result Summar 2 Result Summa
1.685 Ghr 1694 Ghiz 1,000 MHz 169395 GHz ~25.48 dBm -1248 dB 700 GHz 710 GHe 100,000 ki 1.708 73 GHz 1,39 dBm 261 8
16946GH 1695 GHe 100.000 ki 1.69500 GHz -31.62 dBm -18.62d8 1710 GHz 1711 GHe 100.000 kiz 1.71029 GHz 37.62 dBm 2462 dB
1695 Ghz 1.705 Ghz 100000 kiz 1.70119 GHz 0.67 dBm -29.33 dB o THooe o e 171133 gt e Gem Erei

11:36:43 AM 03/13/2023

FR1 n70/10MHz / CP OFDM / QPSK / Full RB

Lowest Band Edge

Highest Band Edge

Limit Chezd

Ref Level 30.00 dBm Offset 2.80 d8.

Line _SPUR|OUS_LINE_ABS_0q2

Mode Sweep

SGL

Count 100/100

RefLevel 3000 dBm  Offset 2,80 dB

SPURIOUS, LINE-ABS_00
SPURJOUS_LINE_ABS_0g2

Made Sweep

1 Spurious Emissions

s6L

Count 100/100

20
10 10 dBm
0 e i Lo S |
: Al -
o | | |
|

SPURIOUS_LINE_ABS_002
20 dBm

11:32:33 AM 03/13/2023

11:37:21 AM  03/13/2023

— L[|/ { J
EUU Y W s S T
I SN IOV S

:,L o = — 30 dBo 5 ]
-40
60 60 dBnr
1,685 GHz 3003 pts 0 MHz/ 1,705 GHz || [ 1.7 GHe 3003 pts 0 MHz/ 172 GHr
2 Result Summal

1,685 GHr 1694 Griz 1.000 MAr 1.693 9 GHz ~22.39 dBm -9.39 B 700 GH 1 L0 oH 100,000 k' 7.706 70 GHz

1,694 Gz 1,695 Ghe 100,000 kfiz 1.69497 GHz -27.62 dBm -14.62 dB i Bt 100000 ki 171001 GHa

1695 Gz 1.705 Ghz 100,000 kiz 1.70196 64z 1.62 dBra 24338 1711 Gz 1.720 Gz 1.000 MHz 1.71105 GHz

T

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

T All-19of 24




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2D2006C

FR1 n70 / 15MHz / DFT-s-OFDM / PI/2 BPSK / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 3000 dBm  Offset 2,80 d8

Mode Sweep SGL RefLevel 30.00d8m Offset 250 dB Maode Sweep S6L
Count 100/100 Count 100/100
1 Spurious Emissians E 1s Emnis:
Limit Che<¥ PASS SPURIOUS UINE: ABS_002
Line _SPURIOUS_LINI PR Line _SPURIOUS_LINE_ABS_0g2
20 20
10 10 dBm
0 ‘N' T e W o _ e Y S SV NN YEWN
| 1
| \ |
] \
| | 5 |
o [ T -
r / KN P T A T, ol
Lt | [ |30 @B 1 - 1
-40
-60 60 dBr
1.685 GHz 3003 pts 2.5 MHz/ 1.71 GHz 1.7 GHz 3003 pis 2.0 MHz/ .72 GHz

2 Result Summay

1.685 GHx 1.694 GHz 1.000 MHz 1.69397 GHz -21.76 dBm
1.694 GHz 1.695 GHz 150,000 kHz 1.69497 GHz -24.83 dBm
1.695 GHz 1.710 GHz 100.000 kHz 1.698 99 GHz 3.20 dBm

11:41:57 AM 03/13/2023

2 Result Summa;

1.700 GHz 1710 GHz 100,000 kHz 1.706 60 GHz 2.94 dBm -27.06 dB
1.710 GHz 1711 GHz 150,000 kHz 1.71037 GHz -32.80 dBm -19.80 dB
1711 GHz 1.720 GHz 1.000 MHz 1.71659 GHz -24.00 dBm -11.00 dB
Resdy (N 5
11:41:47 AN 03/13/2023

FR1 n70/15MHz / DFT-s-OFDM / QPSK / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 3000 dBm  Offset 2.80.d8 Mode Sweep oL Ref Level 3000 dBm  Offset 2,808 Mode Sweep saL
Count 100/100 Count 100/100
im0
Limit Chee¥ PRSS SPURIOUS _UINE: ABS_00;
Line _SPURJGUS_LINE_ABS 02 Phss SPURJOUS_LINE_A8S_0q2
20 20
10 10 dBm
o N oo Pb g Ao M i e o e P e P VLSNP FITV RSP VSY L SRV ey
1 -
|
i l |
10 ‘
SPURIOUS_LINE_ABS 002 | |
-20dBm: - - i L B |
-
el 1 Y mt it it m““"""""“\‘-—uwuw
-Ahwmw,,.,_«m = |-30 dBn i
40
&0 60 dBnr
1.685 GHz 3003 pts 5 MHe/ 1.71GHz || [1.7 GHz 3003 prs 0 MHz/ 1.72GHz

2 Result Summar

1.69397 GHz
1.69499 GHz
1.699 71 GHz

1,685 GHz
1694 Ghz
1695 GHz

1694 GHz
1695 GHz
1710 GHz

1.000 MHz
150,000 kit
100,000 kHz

-23.40 dBm
-27.22 dBm
3.01 dBm

11:41:26 AN 03/13/2023

1.700 GHz 1710 GHz 100.000 kHz 1.70003 GHz 2.74 dBm -21.26d8
1710 GHz 171 GHz 150,000 kHz 1.71005 GHz -32.53 dBm -19.53 dB
1711 GHz 1.720 GHz 1.000 MHz 1.71618 GHz -24.18 dBm 111848

Ready mmm C

11:43:37 AN 03/13/2023

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 All1-200f 24




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2D2006C

FR1 n70/ 15MHz / DFT-s-OFDM / 16QAM / Full RB

Lowest Band Edge

Highest Band Edge

SGL

Count 100/100

Ref Level 3000 dBm  Offset 2,80 d8 Mode Sweep

6L

Count 100/100

RefLevel 30.00dBm  Offset 2,80 dB Mode Sweep

L
Limit Check Phss SPUIRIOUS UUNE" ABS_002
Line _SPURJOUS_LINE_ABS o2 phss Line _SPURIOUS_LINE_xg5_oq2
20 0
10 10 dBm
0 e 2 N - L A Iete s e
f \ ]
| | |
\ \
| |
/ N 1
e i | b e, MR PSS sty SRR
= o 30 dinr . 1
-40
£ 60 dBr
1.685 Gz 3003 ps 25 MHz/ 1716t || |17 GHe 003 pis PRI TG

2 Result Summay

1.685 GHx 1.694 GHz 1.000 MHz 1.69349 GHz -25.37 dBm -12.37 dB
1.694 GHz 1.695 GHz 150,000 kHz 1.69500 GHz -27.36 dBm -14.36 dB
1.695 GHz 1.710 GHz 100.000 kHz 1.702 38 GHz 1.61 dBm -28.39 dB

11:41:16 AM 03/13/2023

2 Result Summa;

1.700 GHz 1710 GHz 100.000 kHz 1.70077 GHz 1.58 dBm -28.02 dB
1710 GHz 1711 GHz 150,000 kHz 1.71004 GHz -31.82 dBm -18.82 dB
1.711 GHz 1.720 GHz. 1.000 MHz 1.71592 GHz -25.12 dBm -12.12 48
fety -
11:41:04 AN 03/13/2023

FR1 n70/ 15MHz / DFT-s-OFDM / 64QAM / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 3000 dBm  Offset 2.80.d8 Mode Sweep oL Ref Level 3000 dBm  Offset 2,808 Made Sweep saL
Count 100/100 Count 100/100
im0
Limit Chee¥ PRSS SPURIOUS _UINE: ABS_00;
Line _SPURJGUS_UINE_ABS_od2 Phss SPURIOUS_LINE_ABS_od2
20 20
10 10 dBm
a e - S LT SUPERI ! PPN I e
/ \ \
10 1 .
SPURIOUS_LINE_ABS_002 |
20 dBm: T T " 1 i |
ey ] ‘ L S —
2 - 30 dBry 1 ey T T
A, T g
a0
&0 60 dBnr
1.685 GHz 3003 pts 5 MHe/ 1.71GHz || [1.7 GHz 3003 prs 0 MHz/ 1.72GHz
2 Result Summal
1,685 G 1694 GHz 1.000 MH: 1.69375 GHz -25.77 dBm -12.77 dB 1700GH 710 Chi 00000 k- N IEyaT eeEm R an
1694 GHz 1695 GHz 150000 kiz 1.69494 GHz -28.94 dBm -15.93 dB i Bt 190000 ks 171022 cHa 3377 dBm o
1.695 GHz 1710 GHz 100,000 kiz 1.70135 GHz 1.06 dBm -28.94 dB T A i Thi0scie %2 b rads

11:40:37 AM  03/13/2023

11:40:48 AN 03/13/2023

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number All1-210f24



somonas. FCC RADIO TEST REPORT Report No. : FG2D2006C

FR1 n70 / 15MHz / DFT-s-OFDM / 256QAM / Full RB

Lowest Band Edge Highest Band Edge

Ref Level 30.00 dBm  Offset 2,80 d8 Mode Sweep

s Reflevel 30.00Bm  Ofset 2,80 dB Made Sweep set
Count 100/100 Count 100/100
Souious bmi
Limit Chee¥ PSS SPUIRIOUS UUNE" ABS_002
Line _SPURJOUS_LINE_ABS o2 phss Line _SPURIOUS_LINE_xg5_oq2
20 0
10 10 dBm
o - R N Ny Ll Sy 75 AV VYN | WYy
\
f t
J |
] | . I
f % 30 dBin ] L o R S
b, ]
n—J L U
£ 60 dBiny
1685GH: ) 3003 pts. 2.5 MHa/ 1.71GHa || [ 7.7 GHa 3003 pts 2.0 Wb/ 1,72 GHz
2 Result Summa A
1685 Gt 1,694 GHz 1.000 Mt 1.69398 GHz ~29.10 dBm -16.10 dB .70 GH 1710 GH 100,000 kH, 1.70238 GHz -0.35 dBm
16946GH 1695 GHz 150000 ki 168500 Ghz -31.06 dBm -18.06 dB 1710GH: T 150,000 ki 1.71025 GHz -36.18 dBm
1,635 GHz 1.710 GHz 100,000 khHz 1.69908 GHz -0.48 dBm -30.48 dB 71 o 1720 ot 00 it 171680 GHz 3774 dBm
oo . ey S 000
11:40:23 AN 03/13/2023

11:40:12 AN 03/13/2023

FR1 n70/15MHz / CP OFDM / QPSK / Full RB

Lowest Band Edge Highest Band Edge

s RefLevel 30.00d8m  Offset 2.80 dB Mode Sween s6L
Caunt 100/100 Count 100/100
Limit Chee¥ PRSS SPURIOUS _UINE: ABS_00;
Line _SPURJOUS_UINE_ABS_0g2 PSS Line “SPURJOUS_LINE_ABS_0q2
20 20
10 10 dbm
a e - i o || B e R
[ \ |
10 + f - ﬂ
SPURIOUS_LINE_ABS_002 | |
20 dBm: T T “ T B t
|oeirrt " 4 Pranond
|;30.ifm 30 dBr . A
40
60 60 dBor
1.685GH: ) 3003 prs. 5 MHz/ 171 6GHz || [ 77 GHe 8 3003 pts 0 MHz/ . 172 GHr
2 Result Summar
1685 GHe 1694 GHe 1.000 MHe 169393 Griz -21.56 dém -11.55 B 1.700 GHz 1710 GHz 100.000 kHz 1.70199 GHz 0.62 dBm -29.38 dB
1.634GH: 1695 GHz 150,000 ktiz 160493 GHz -20.46 dBm -16.46 dB 1.710GHz 171 GHz 150,000 kHz 1.71000 GHz -28.03 dBm -15.03 dB
1,695 GHz 1.710GHz 100,000 kiz 1.70127 GHz 0.40 dBm -29.60 dB 1 b 20 cHe 1 000 Mis 171101 GHz 2415 dBm B
ety o 200 O - LD
11:39:04 AM 03/13/2023

11:39:48 AN 03/13/2023

TEL : 886-3-327-3456

Page Number :All1-220f 24
FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2D2006C

Conducted Spurious Emission

FR1 n70/5MHz / DFT-S OFDM / QPSK / 1RB1

Lowest Channel

Middle Channel

Ref Level 30,00 dBm ~ Offset 2.80 dB Mode Auto Sweep 6L

Count 100/100

Ref Level 30.00dBm  Offset 280 4B

Count 100/100

Made Auto Sweep 6L

1 Spuriou: s
Limit €
Line _SPUR|OUS_LINE_ABS_0d2 Line _SPUR|OUS_LINE_ABS_X
b 20 d
10 diir 0 4B
o o
10 dBm 10 dBer
SPURIOUS_LINE |ABS 002 SPURIOUS_UINE | ABS 002
20 dBa 20 dBew
20 -30
-40 dBm 40 dBew
50 -50
W.WM“*—'/VWWMMWM W..——\-—-a—-———v‘w“' e s [ P et st NS N o
30.0 MHz 49005 pts 8 GHz/ 18.0GHz | | [ 30.0 Mz 33008 pts 8GHz/ 18.0 GHz
2 Result Summar 2 Result Summar
30.000 Mz 1.000 GHz 1.000 Mz 57.75931 MHz -56.59 dBm -43.59 dB 30.000 MHz 1.000 GHz 1.000 MHz 240.31617 MHz -56.65 dBm -43.65dB
1.000 GHz 1685 GHz 1,000 MHz 1.64947 GHz -55.28 dBm -42.28 dB 1.000 GHz 1,685 GHz 1.000 MHz 1.65461 GHz 54.82 dBm -41.82dB
1.720 GHe 3000 GHe 1,000 MHz 2.94929 GHz 55.55 dBm -42.55 dB 1720 GHz 3.000 GHz 1.000 MHz 2.997 28 GHz 55.52 dBm 4252 dB
3.000 GHz 9,000 GHz 1.000 Mz 97 GH: -53.50 dBm -40.50 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.491 17 GHz 53.37 dBm 4037 dB
9.000 GHz 13.000 GHz 1,000 MHz 10.01850 GHz -53.83 dBm -40.83 dB 9.000 GHz 13.000 GHz 1.000 MHz 10.02490 GHz 53.98 dBm .98 di
13,000 GHe 18000 GHe 1,000 MHz 16.58578 GHz -53.25 dBm -40.25 dB 13.000 GHz 18.000 GHz 1.000 MHz 1659991 GHz 53.00 dBm -30.00 4B
o - sy =
11:04:40 AN 03/13/2023 11:18:07 A 03/13/2023
Ref Level 30.00dBm  Offset 250 dB Mode Auto Sweep 56
Count 100/100
1 $purios
Lim
Line lous_une_ses_ogz
10 diir
o
10 dBm
SPURIOUS_LINE |ABS 002
20 dBa
20
40 dBm
50
e T P B I DL NP SRR P
30.0 MHz 49005 pts 8 GHz/ 18.0GHz
2 Result Summar
30,000 MHz 1,000 GHz 1,000 MHz 36.42464 MHz -56.62 dBm 43.62 dB
1.000 GHz 1685 GHz 1,000 MHz 1.65958 GHz -54.99 dBm -41.99 dB
1.720 GHe 3000 GHe 1,000 MHz 1.75631 GHz -54.09 dBm -41.09 dB
3,000 GHz 5,000 GHz 1,000 MHz 6.48357 GHz 5331 dBm 4031d8
9.000 GHz 13.000 GHz 1,000 MHz 10.00810 GHz -53.93 dBm -40.93 dB
13,000 GHe 18000 GHe 1,000 MHz 16.60241 GHz -53.02 dBm -40.02 dB
Ready T o5 B5

11:20:24 AN 03/13/2023

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 Al1-230f 24




samran . FCC RADIO TEST REPORT Report No. : FG2D2006C
Frequency Stability
Test Conditions FR1 n70 (PI/2 BPSK) / Middle Channel Limit
Temperature Voltage BW 15MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0025
40 Normal Voltage 0.0172
30 Normal Voltage 0.0013
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0010
0 Normal Voltage 0.0129
PASS
-10 Normal Voltage 0.0120
-20 Normal Voltage 0.0140
-30 Normal Voltage 0.0049
20 Maximum Voltage 0.0049
20 Normal Voltage 0.0000
20 Battery End Point 0.0057
Note:
1. Normal Voltage = 3.3 V. ; Battery End Point (BEP) = 3.135 V. ; Maximum Voltage = 4.4 V.
2.  The frequency fundamental emissions stay within the authorized frequency block.
TEL : 886-3-327-3456 Page Number : A1l - 24 of 24

FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2D2006C

FR1n71

Peak-to-Average Ratio

Mode FR1 n71/20MHz / DFT-S OFDM
Mod. Pl/2 BPSK QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 3.78 4.54 5.46 5.92 PASS
Mode FR1 n71/20MHz / DFT-S OFDM
Mod. 256QAM Limit: 13dB
RB Size Full RB Result
Middle CH 6.54 PASS
TEL : 886-3-327-3456 Page Number D A12-10f 29

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2D2006C

FR1 n71/20MHz / DFT-S OFDM / Middle Channel / Full RB
P1/2 BPSK QPSK
o [ | e |
Ref Level 3000 dBm  Offset 1.70dB * AnBW 20 MHz Red Level 3000 aBm  Offset 1.70d6 = AnBW 20 MHz
- Art 3008 Mess Time 6.5 ms At 3038 Meas Time 6.5 ms
1 CCDF CDF
1E-
.
¥ 1E- "!
i |
.
1E04- 3 1E04 \\
| 1
1
|
‘
;
t N
|CF 680.5 MHz ! Mean Pwr + 20.00 dB | CF 680.5 MHz. ‘ Mean Pwr + 20.00 d8
2 Result Summa Samples: 130000 2 Result Summs Samples: 130000
[T ] & e ERENENNNR
11:23:21 AM 07/25/2023 11:23:41 AM  07/25/2023
16QAM 64QAM
= =
T T R
1 CCDF
—

RefLevel 30,00 0B Offset

1.7008 = AnBW 20 miz
- it 308 Mess Time 65 ms
1E T
I
- 1E
i
‘ i
i i
1E04- ¥ 1604 N
¢ ;
1 !
| )
! T
1 i
(CF 680.5 Wz Mean Pwr + 20,00 d8 | | (GF680.5 iz Mean Pwr + 20,0048
2 Result Summ Samples: 130000 2 Result Surnm Samples: 130000 I
-_11,90 dBm 27.69 dBm —519 d8 28848 4824D 546 dB _s 704 ="_z1.u dBm 27.85 dBm 638 d8 30048 5.08 dB 590 d 5.0 d8
R R o T
13:24:00 MM 07/25/2023 13:24:20 A 07/25/2023
Reflevel 000dBm Ofiset  1.70dB = AnBW 20 Mz
- 3008 MessTime 6.5ms
1 CCOF

I
|
(CF 6805 Wiz Mean Pur + 20,00 dB
2 Result Summ, Somples: 130000
- 19.45 dBm 27.05 dBm 7.60 dB 25448 5.0 4B 654D 73048
s N
13:24:41 WM 07/25/2023

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 Al12 -2 0f 29



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2D2006C

26dB Bandwidth

Mode FR1n71: 26dB BW(MHz) / DFT-S OFDM
BW 5MHz 10MHz 15MHz 20MHz
Mod. PI/2 BPSK PI/2 BPSK PI/2 BPSK PI/2 BPSK
Middle CH 5.08 9.57 14.57 18.90
Mode FR1n71: 26dB BW(MHz) / CP OFDM
BW 5MHz 10MHz 15MHz 20MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 5.29 5.34 10.13 10.07 15.20 15.29 20.14 20.18
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 5.21 5.28 10.09 10.11 15.35 15.23 20.18 20.18
TEL : 886-3-327-3456 Page Number :Al12 -3 0f 29

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2D2006C

FR1 n71/5MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK

ultiView Spactrum
RefLevel 30,00 dBn  Offset 1708 = REW 100kHz
3008 SWT 101 ms ® VBW 300kt Mode Auto Sweep

0
o -
V

(CF £80.5 MHz. 1001 prs 0 MHz/ Span 10.0 MHz
2 Marker Table

M 1 681.599 MHz 18.45 dBm nd8

m 1 6T8.012 MHz 7.74 dim ndB down BW

i 1 83,087 MHz 758 dBm QFactor

11:21:42 AM 07/25/2023

FR1 n71/5MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

tiVie Spactrum

RefLevel 30,00 dBn  Offset 1708 = REW 100kHz
= A 3108 SWT 101 ms ® VBW 300kHz  Mode Auto Sweep
1 Frequency Sweep

BB o - e

RefLevel 30,00 dBn  Offset 1708 = REW 100kHz

= A 3008 SWT .01 ms = VBW 300 kHz _ Mode Auto Sweep

7873200 M

»

0 - - - 0 A, A

o, o +

il vy \ Vi oM | L

4 ! VA v T ey

7 8805 Wz 001 prs O W/ Span 10.0 MHz || 7 580.5 Wbz 001 ps 0 M/ Span 10.0 MHz

2 Marker Table 2 Marker Table
M 1 678.732 MHz 14,01 dBm ndB 260 M 1 679.621 MHz 14.85 dBm ndd 26048
n 1 677,833 MHz 1192 dbm ndB down BW 529 MHz n 1 677,883 MHz 1167 abm ndB down BW 533 MHz
n i 663,117 MHz 11,94 dby QFactor 1284 n i 663,177 MHz -11.06 dBm @ Factor 1274

11:21:14 AM 07/25/2023

11:19:56 MM 07/25/2023

64QAM

256QAM

tiVie Spactrum

RefLevel 30,00 dBn  Offset 1.70 48 = RBW 100 kHz
- 3000 SWT_1.01ms ® VBW J00kHz  Mode Auto Sweep
1 Fraquency Swep

BB o - e

RefLevel 30,00 dBn  Offset 1708 = REW 100kHz
- an 3008 SWT .01 ms ® VBW 300kHz  Mode Auto Sweep

1 Fraquency Swep

wifi] MIfi] 1075 dBem
682,136 00 Mz 690,630 00 Mz
n n
. i > | = o 0 S = *
o, + B /
A /
o o U e v .
W " i
I o
(CF 8805 bz 001 e 0 Mz Span 10.0 MHz | | [CF 880.5 bz 001 pes 0 Wb Span 10.0 MHz
2 Misrkeer Table 2 Misrkeer Table
mi 1 682,138 MHz 14.51 dBm ndd 260 di mi 1 68063 MHz 1075 dBm ndd 260 i
n 1 677.863 MHz 11,48 dbm B down B 521 MHz n 1 677.803 MHz 1455 dbm o B 528 MHz
n 1 683,067 WHz 1163 dBm 0 Factor 1311 n 1 683,077 WHz 15,19 dm Q factor 1290

11:19:29 MM 07/25/2023

11:18:10 MM 07/25/2023

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 Al12-40f 29




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2D2006C

FR1 n71/10MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK

tiVie Spactrum

RefLevel 30,00 dBn  Offset 1708 = REW 100kHz
SWT 101 ms ® VBW 300kt Mode Auto Sweep

L M 0 o
e o o S
[ 1 682558 MHz 14.73 dBm ndB
11:14:10 AM 07/25/2023
FR1 n71/10MHz / CP OFDM / Middle Channel / Full RB
QPSK 16QAM
ST T ST T
- At 3008 SWT 1.01ms = VBW 300kHz  Mode Auto Sweep - Att 3008 SWT 101 ms = VBW 300kHz  Mode Auto Sweep

1 Frequency Sweep

"
»
o T e o - = A o Gy
) / ) / |
/ / |
Al e i )
0 oV T Al wsll

=) ] AN LA T WLy
FITIT T T T T | oot T e
A A

[ 1 680.2 MHz 10.81 dBm 7] 26.0 dB [ 1 679,601 MHz 11.88 dBm ndB 26.0 dB

mn 1 675405 MHz 15.47 dBm ndB down BW 10.13 MHz mn 1 675425 MHz 14.11 dBm e down BW 10.07 MHz

¢} 1 535 MHz -14.66 dBm QFactor 671 ¢} 1 685,495 MHz -14.12 dBm Q Factor 615

11:14:38 MM 07/25/2023

11:15:56 MM 07/25/2023

64QAM

256QAM

tiVie Spactrum

RefLevel 30,00 dBn  Offset 1.70 48 = RBW 100 kHz
- 3000 SWT_1.01ms ® VBW 300kHz
1 Fraquency Swep

Mode Auto Sweep

ultiView Spactrum
RefLevel 30,00 dBn  Offset 1708 = REW 100kHz

- an 3008 SWT .01 ms ® VBW 300kHz  Mode Auto Sweep

1 Fraquency Swep

0 — - — 0
o ; o L !
! { i
| |
T il / Y
0 lint Nl v il Al : \
(! v W IV 1 AT T %
Wi\ AT
}
[EET 001 prx [T Span 20.0 Wiz || |CF 6805 Wik 001 prs ] Span 20.0 Wiz
2 Marker Table 2 Marker Table |
W 1 677.243 MHz 10.71 dBm ndb 260 db W 1 679.601 MHz 7.67 dBm s 260 db
m 1 675365 MHz 15.10 dBm B down B 10.09 MHz m 1 675,405 MHz 18.14 dbm el down B 10.11 MHz
n 1 B85.455 MHz 1483 dBim QFador 67 n 1 B85.515 MHz 1878 dim @ Factor 672

11:16:22 MM 07/25/2023

11:17:42 AM 07/25/2023

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 Al2-50f 29



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2D2006C

FR1 n71/15MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK

ultiView Spactrum
Ref Level 30,00 dBn  Offset 1,708 = REW 300 kHz
308 SWT .01 ms = VBW

Mtz Mode Auto Swesp

N SRR e T
10 ’\ 4
5 ]
f \

0 / \

LY TR o o
g L M N
LA i
o 8805 Wz 001 pre G/ Span 30.0 Wiz
2 Markes Tobie

W I 676.784 MHz 19.14 6Bm ndb 26048

n 1 72828 MMz 676 dim ndB down BW 14.56 MHz

L] 1 B87.393 MHz 686 dBm Q Factor 465

11:12:50 MM 07/25/2023

FR1 n71/15MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

ultiView Spectrum
Ref Level 30,00 dBn  Offset 1,708 = REW 300 kHz
= A 308 SWT_1.01ms = VBW

1 Frequency Sweep

Mtz Mode Auto Sweep

tiVie Spactrum

Ref Level 30,00 dBn  Offset 1,708 = REW 300 kHz
308 SWT_1.01ms = VBW

MHz _Mode Auto Sweep

i) =
stoge 0 Wt
P
- S _—— Y A, _ s A,

10 + : 10 ¢ .

| { \
o 7 | g f :

J L —a B

X g o . < B oy e .

J Wr-Fonge ] Mgt ) e Mgl A T
A aelel ihonet, s ',l,\_.ﬂ, i Wt
s s W01 [T Spon 50,0 i || (7 8805 o015 1] Spon 308 HiHe
2 Mok Toble 2 Mok Toble

] i #19.961 Mz T5.07dBm  nde 26040 ] i #714.716 Mz 15.50 dBm 8 2604
n 1 572828 Mz NO0dBm  ndd down B 15.20 Mz n 1 72858 Mz 1105 diim e 15.29 MHz
¢} 1 688.022 MHz -10.62 dBm QFactor 447 ¢} 1 688,142 MHz -11.02 dBm Q Factor 441

11:12:22 MM 07/25/2023

11:11:04 AM 07/25/2023

64QAM

256QAM

tiVie Spactrum

Ref Level 30,00 dBn  Offset 1,708 = REW 300 kHz

tiVie Spactrum

Ref Level 30,00 dBn  Offset 1,708 = REW 300 kHz

- A 3000 SWT 101 ms = VBW 1 MHz  Mode Auto Sweep - A 3000 SWT 101 ms ® VBW 1 MHz  Mode Auto sweep
1 Frequency Swaep 1 Frequency Swaep
st o
»
0 - = ™y 0 - % = =
/ \ /
B f ) | !
v 1}
o oy ‘
. o ) \
- i i 3 i
= g N T o AT
bl A A A gl g ¥
e T St Soam 00| | cFSE S W T 1] S0
2 ks T 2 ks T |
M 1 679.871 MHz 14.61 dBm ndB 26.0 dB M 1 679.811 MHz 11.54 dBm ndB 26.0 dB
n 1 672.798 MHz 11.94 dBm ndB down BW 15.35 MHz n 1 672858 MHz 13.92 dBm el down BW 15.22 MHz
o i 112 e Gid4dem Grcor i) o i 082 e SA0tdim ___Gfecer r

11:10:38 MM 07/25/2023

11:09:18 MM 07/25/2023

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 Al12 -6 0f 29



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2D2006C

FR1 n71/20MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK

ultiView Spactrum
Ref Level 30,00 dBn  Offset 1,708 = REW 300 kHz
3008 SWT 1.01ms ® VBW 1tz Mode Auto Swesp

] / ul rl"ll‘t

] P U R . L

s P T L
i M Mol Ao
[EET 001 prx [T Span 40.0 Wiz
2 Marker Table

W 1 675.505 MHz 19.00 dBm ndb 260 db

n 1 67055 MHz 727 dim ndB down BW 18.90 MHz

n 1 689.451 MHz_ 675 dBm 0 Factor 357

11:01:54 AM 07/25/2023

FR1 n71/20MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

tiVie Spactrum

Ref Level 30,00 dBn  Offset 1,708 = REW 300 kHz

ultiView Spactrum
Ref Level 30,00 dBn  Offset 1,708 = REW 300 kHz

11:02:22 MM 07/25/2023

11:03:40 AM  07/25/2023

- an 3035 SWT .01 ms ® VBW 1 Mz Mode Auto Sweep = 3035 SWT_1.01ms ® VBW 1 itz Mode Auto Sweep
1 Frequency Sweep 3 e
o R IS S S _an o s SER S Rl st e PP
I 1 I 1
| | / |
o f o ] |
o™ e s i
f AL T [N ST
P W g Aot PR S %) SN
(CF 580 5 Mz 1001 pts 0 Mz Span 0.0 WAz | | |GF 880 5 Mk 001 pts o W/ Span 10.0 Wiz
2 Misrkeer Table 2 Misrkeer Table
mi 1 677.423 MHz 13.93 dBm ndB 26.0 dB mi 1 679.421 MHz 14.07 dBm ndd 26.0dB
m 1 67043 MHz 1232 dBm nd8 down BW 20.14 MHz m 1 67039 MHz 12.16 dBm ndB down BW 20.18 MHz
n 1 690,57 MHz 1227 dBm Factor 336 n 1 690,57 MHz 1137 dm Qfactor 337

64QAM

256QAM

ultiView Spactrum
Ref Level 30,00 dBn  Offset 1,708 = REW 300 kHz

ultiView Spactrum
Ref Level 30,00 dBn  Offset 1,708 = REW 300 kHz

- A 3000 SWT 101 ms = VBW 1 MHz  Mode Auto Sweep - A 3000 SWT 101 ms ® VBW 1 MHz  Mode Auto sweep
1 Fraquancy Swaep 1 Fraquancy Swaep
® O, SPTSNUSAN SWEY, S SV W 0 _ .
f \ 1 \
N I i N | .
/ | J \
- ey ¥ i
- yo=—— T Tl
[ N L PO (o 'eqY T
e P . R W e
Gasns i 001 prs ST Span 40,0 Nz || (G880 3 Wiz 001 prs o/ Span 90.0 Nz
2 Marker Table 2 Marker Table
Wi i 677423 MHz 13.37 dBm nde 26040 Wi i 576984 MHz 10.78 dBm ndd 26040
n 1 57039 Wiz 1288 dom B down B 2018 MHz n 1 67043 Wiz 1545 dom nd down BW 2018 MHz
o ' 63057 Mz 1409 dBm QFactor 336 o ' 630 61 Mz 1516 dBim @ Factor 335

11:04:06 AM  07/25/2023

11:05:26 MM 07/25/2023

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG2D2006C

Occupied Bandwidth

Mode FR1n71: 99%0BW(MHz) / DFT-S OFDM
BW 5MHz 10MHz 15MHz 20MHz
Mod. PI/2 BPSK PI/2 BPSK PI/2 BPSK PI/2 BPSK
Middle CH 4.49 8.93 13.45 17.86
Mode FR1 n71: 99%0BW (MHz) / CP OFDM
BW 5MHz 10MHz 15MHz 20MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 4.50 4.56 9.28 9.27 14.11 14.14 18.90 18.93
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 4.51 4.52 9.27 9.29 14.18 14.12 18.93 18.99
TEL : 886-3-327-3456 Page Number 1 Al12 -80f 29

FAX . 886-3-328-4978




SPORTON LAB.

e% FCC RADIO TEST REPORT Report No. : FG2D2006C

FR1 n71/5MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK

e - s =

RefLevel 30,00 dBn  Offset 1708 = REW 100kHz

- an ST .01 ms © VBW 300z Mode Auto Swesp
n
6161900 Wz
2
0 /
o f -+
A L A
Ty if
[T ot pte Gz Span 100 M
2 Markes Toble
] 1 681,619 MHz 18.71 0Bm Occ 4.490478428 MHz
n 1 67824502 Wz 12.99 dim Occ B Centroid B80.493.259 405 M
n ' 6627385 MHz 1121 dém Occ B Freq Offset 6740595 297 iz

11:22:07 MM 07/25/2023

FR1 n71/5MHz / CP OFDM / Middle Channel / Full RB

QPSK 16QAM

T Bl v - | spectum

RefLevel 30,00 dBn  Offset 1708 = REW 100kHz

RefLevel 30,00 dBn  Offset 1708 = REW 100kHz

M 1 678.722 MHz 1394 dBm Oce B 4.505824 296 MHz M 1 679.611 MHz 14.83 dBm Oce Bur
m 1 678.23045 MHz BE1 dim Occ B Centroid 80,483 362 406 MHz m 1 6782164 MHz E.15diim Occ B Gentroid
n 1 682.736.27 MHz 6.8 dim Oce B Frieq Offset 16,637 594 494 by n 1 682.781 67 MHz 7.93 dbm Oce Biw Freq Offset

SWT 101 ms ® VB 300Kz Mode Auto Sweep - SWT 1,01 ms ® VBW 300Ktz Mode Auto Sweep
h
wifi] MIfIl 1443 dBim
7872200 Mt 679,611 00 Mt
» »
0 = = ¥ 0 / = - = :
o, - o, -
ot et
X i o
7 8805 Wz 001 prs O W/ Span 10.0 MHz || 7 580.5 Wbz 001 ps 0 M/ Span 10.0 MHz
2 Marker Table 2 Marker Table

4565470081 MHz
680,499 134 75 MHz
865250 391603 Hz

11:20:48 MM 07/25/2023 11:20:22 MM 07/25/2023

-

64QAM 256QAM

RefLevel 30,00 dBn  Offset 1708 = REW 100kHz

RefLevel 30,00 dBn  Offset 1708 = REW 100kHz

- an 3008 SWT 1.01ms = VBW 300kHz Mode Auto Sweep - an 3006 SWT 1.01ms = VBW 300kHz  Mode Auto Sweep
Bandwidth Bandwidth
W] 1448 dm Wi
218800 Mz 8065000 Mz
» »
o WA s Al A = 0 — = * ~
o T o / T
" \
~ W

[EET 001 prx [T Span 10.0 Wiz || |GF 8805 Wik 001 prs ] Span 10.0 Wiz
2 Marker Table 2 Marker Table

W 1 682128 MHz 13.49 dBm Oce 4513313305 MHz W 1 680.65 MHz 10.78 dBm Qcc B 4526011715 MHz

m 1 78.226 66 MHz 74 dim Occ s Centroid 580483313 156 Mz m 1 7821158 Mz 170 diim Occ B Centroid B80.474993 359 Wiz

n 1 68273997 Mz 785 dim Occ B Freq Offset 16,686 804 255 kHe n 1 652,138 Mz 449 dim Occ B Fre Offset 25,006 64028 kHe

11:19:04 AM 07/25/2023 11:18:36 MM 07/25/2023

TEL : 886-3-327-3456 Page Number
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